SECTION 9: PARTS

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

. BUY PARTS ONLINE AT GRIZZLY.COM! (=] Falm] -30-
Model G0938 (Mfd Smce 03/21) E Scan QR code to visit our Parts Store. m 39




Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P0938001 COMPRESSION SPRING 1.2 X 13.8 X 40 54 P0938054 SQUARE NUT M6-1

2 P0938002 FLAT WASHER 10MM 55 P0938055 ROLL PIN6 X 14

3 P0938003 BLADE 5" PLAIN-END 18TPI 56 P0938056 TURNTABLE

4 P0938004 BLADE 5" PIN-END 15TPI 57 P0938057 ROCKER SWITCH TTC TRO1 10A
5 P0938005 FOOT PAD 58 P0938058 FLAT HD TAP SCREW M5 X 16
6 P0938006 BELLOWS 59 P0938059 TURNTABLE COVER

7 P0938007 PLUG HOUSING 60 P0938060 PLATE COVER

8 P0938008 PVC TUBE 61 P0938061 GUIDE HOLDER

9 P0938009 KNOB BOLT M6-1 X 13, D25, WING 62 P0938062 BEVEL ANGLE COVER

10 P0938010 HEX WRENCH 3MM 63 P0938063 WIRE ROPE ASSEMBLY

11 P0938011 FLAT WASHER 6MM 64 P0938064 PHLP HD SCR M5-.8 X 10

12 P0938012 FENDER WASHER 6MM 65 P0938065 FLANGE SCREW M6-1 X 12
13 P0938013 FLAT WASHER 4MM 66 P0938066 PHLP HD SCR M5-.8 X 12

14 P0938014 EXT TOOTH WASHER 5MM 67 P0938067 ROCKER SWITCH KEDU HY17 8A
15 P0938015 WAVY WASHER 6MM 68 P0938068 TENSION HANDLE

16 P0938016 WAVY WASHER 8MM 69 P0938069 PLUNGER HANDLE

17 P0938017 ROLL PIN3 X 16 70 P0938070 FOLLOWER PLATE

18 P0938018 ROLL PIN 5 X 20 71 P0938071 BASE, REAR

19 P0938019 ROLL PIN 3 X 15 72 P0938072 BASE, FRONT

20 P0938020 O-RING 4.8 X 1.9 P5 73 P0938073 ROCKER ARM, LOWER

21 P0938021 HEX BOLT M6-1 X 30 74 P0938074 ROCKER ARM, UPPER

22 P0938022 CAP SCREW M5-.8 X 20 75 P0938075 SWITCH BOX COVER

23 P0938023 CAP SCREW M6-1 X 20 76 P0938076 SWITCH BOX HOUSING

24 P0938024 CAP SCREW M6-1 X 35 77 P0938077 TABLE

25 P0938025 SET SCREW M8-1.25 X 8 78 P0938078 BLADE STORAGE TRAY

26 P0938026 SET SCREW M4-.7 X 6 79 P0938079 BLADE STORAGE BRACKET
27 P0938027 FLANGE BOLT M8-1.25 X 20 80 P0938080 BODY ASSEMBLY

28 P0938028 CAP SCREW M6-1 X 16 81 P0938081 MOTOR COVER

29 P0938029 CAP SCREW M5-.8 X 20 82 P0938082 TENSION ROD

30 P0938030 FLAT HD SCR M5-.8 X 12 83 P0938083 SIDE COVER

31 P0938031 PHLP HD SCR M4-.7 X 6 84 P0938084 DUST PORT

32 P0938032 PHLP HD SCR M5-.8 X 8 85 P0938085 SWITCH BOX SIDE COVER
33 P0938033 PHLP HD SCR M5-.8 X 12 86 P0938086 ON/OFF BUTTON COVER

34 P0938034 FLANGE SCREW M5-.8 X 8 87 P0938087 BEVEL ANGLE SCALE

35 P0938035 FLANGE SCREW M6-1 X 10 88 P0938088 UPPER SIDE COVER

36 P0938036 TAP SCREW M4 X 20 89 P0938089 TENSION HANDLE

37 P0938037 TAP SCREW M5 X 12 90 P0938090 ANCHOR BOLT

38 P0938038 PHLP HD SCR M5-.8 X 12 91 P0938091 LOCKING ROD

39 P0938039 PHLP HD SCR M5-.8 X 16 92 P0938092 GUIDE BLOCK

40 P0938040 PHLP HD SCR M6-1 X 16 93 P0938093 PIVOT SHAFT

41 P0938041 PHLP HD SCR M5-.8 X 6 94 P0938094 SPEED DIAL KNOB

42 P0938042 HEX NUT M6-1 95 P0938095 RETAINING BRACKET

43 P0938043 LOCK NUT M5-.8 96 P0938096 LINKAGE BAR

44 P0938044 HEX NUT M6-1 97 P0938097 ECCENTRIC COUNTERWEIGHT
45 P0938045 TERMINAL BLOCK PA9 98 P0938098 TRUNNION BRACKET

46 P0938046 LOCKING CABLE TIE 99 P0938099 RIGID AIR HOSE W/NOZZLE
47 P0938047 TAP SCREW M3 X 15 100 |P0938100 MOTOR 1/9 HP 120V 1-PH
48 P0938048 TAP SCREW M5 X 15 101-1| P0938100-1 | POWER CORD 18G 3W 72" 5-15P
49 P0938049 CAP SCREW M4-.7 X 12 101-2| P0938100-2 | CARBON BRUSH

50 P0938050 PHLP HD SCR M5-.8 X 25 101-3| P0938100-3 | BRUSH HOLDER

51 P0938051 TENSION SPACER 6 X 18 X 1 101-4| P0938100-4 | BRUSH COVER

52 P0938052 BRACKET STOP PLATE 101 | P0938101 LED LAMP 120V 10W

53 P0938053 ACORN NUT M6-1 102 |P0938102 CIRCUIT BOARD XK94V-0

A
@

y |l ]
BUY PARTS ONLINE AT GRIZZLY.COM! ’)‘E% g Model G0938 (Mfd. Since 03/21)

Scan QR code to visit our Parts Store. =]




Main Parts List (Cont.)

REF PART # DESCRIPTION REF PART # DESCRIPTION

103 |P0938103 TABLE INSERT 110 |P0938110 SUPPORT ROD

104 |P0938104 WIRE ROPE 120MM (BLACK) 111 |P0938111 ANCHOR PLATE

105 [P0938105 WIRE ROPE 120MM (WHITE) 112 |P0938112 TAP SCREW M3 X 8

106 |P0938106 POTENTIOMETER 113 |P0938113 PA HOSE 12 X 15 X 200

107 |P0938107 BLADE HOLDER ASSEMBLY 114 |P0938114 TORSION SPRING 1.4 X 33 X 28
108 |P0938108 BEARING SEAT ASSEMBLY 115 |P0938115 COVER, LEFT

109 |P0938109 ROLL PIN 6 X 23 116 |P0938116 COVER, RIGHT

Model G0938 (Mfd. Since 03/21)

BUY PARTS ONLINE AT GRIZZLY.COM! (=] F el
Scan QR code to visit our Parts Store. El Sl

-41-



129
131 N
<
S
122
@\ 126
132
128 91° @
- 130
Q124
REF_PART# __ DESCRIPTION REF_PART# __ DESCRIPTION
119 [P0938119 |FLAT WASHER 8MM 127_|P0938127 | SUPPORT BRACKET, LOWER (REAR)
120 |P0938120 |HEX BOLT M8-1.25 X 45 128 |P0938128 | SUPPORT BRACKET, LOWER (SIDE)
121 _|P0938121 | FLANGE NUT M8-1.25 129 |P0938129 | SUPPORT BRACKET, UPPER (REAR)
122 |P0938122 |CARRIAGE BOLT M8-1.25 X 12 130 |P0938130 |LEG, FRONT
123 |P0938123 |SPACER 9 X 14 X 20 131__|P0938131_|LEG, REAR
124 _|P0938124 |FOOT, FRONT 132 |P0938132 |FOOT, REAR
125 _|P0938125 | SUPPORT BRACKET, UPPER (SIDE) 133 _|P0938133 | SUPPORT BRACKET, UPPER (FRONT)
126 |P0938126 | SUPPORT BRACKET, LOWER (FRONT)
-42-

BUY PARTS ONLINE AT GRIZZLY.COM! % &
Scan QR code to visit our Parts Store. &

Model G0938 (Mfd. Since 03/21)




Labels & Cosmetics
GO0938 @is

MANUAL
rher
C
174315

To reduce risk of death

r serious injury, read
manual BEFORE using
machine.

To get anew manual, call
(800) 523-4777 or go to
www.grizzly.com.

( AWARNING! )
=

/

. 11200 ( AWARNING! )
ing. To reduce risk of serious personal injury while using
this stand:
1. This stand is only designed for use with the
Model G0938 18" Scroll Saw.
rs. 207 2. DO NOT climb, stand, or sit on stand assembly.
3. DO NOT use stand on uneven or unstable

o
g Height: 2-1/a"
g Depth: 16"
able Tilt: Left 457, Right 15°
46 Ibs.

le
eigh

surfaces.
fizzly MODEL G0938 18" SCROLL SAW w/STAND ]
| te.

t: . forGrizlyin China

l211

INJURY/SHOCK || EVE/LUNG INJURY .7 ” 7\
gifco::;?:gi«e; Allwa;‘::r:;rus:lely - 4 - T
' 212 1
1
208 / ,
1
1
1
1
1
A WARNING! 1
DO NOT place ]
hands near I
moving blade! I}
210 ,
213
REF  PART # DESCRIPTION REF  PART # DESCRIPTION
200 |P0938200 |MACHINE WARNING LABEL 208 |P0938208 |BLADE WARNING LABEL
201 |P0938201 READ MANUAL LABEL 209 |P0938209 |COMBO WARNING LABEL
202 | P0938202 |MODEL NUMBER LABEL 210 |P0938210 |GRIZZLY.COM LABEL
203 |P0938203 |QR CODE LABEL 211 |P0938211 |MACHINE ID LABEL
204 |P0938204 |BLADE TENSION LABEL 212 |P0938212 |ELECTRICITY LABEL
205 |P0938205 |BEVEL ANGLE LABEL 213 |P0938213 | TOUCH-UP PAINT, GRIZZLY GREEN
206 | P0938206 | TABLE LOCK LABEL 214 |P0938214 |CSA LABEL

. BUY PARTS ONLINE AT GRIZZLY.COM! (=] Falm] - -
Model G0938 (Mfd Smce 03/21) E Scan QR code to visit our Parts Store. E% 43




